


 

 
 

PUBLIC NOTICE OF DRAFT NPDES PERMIT 
PERMIT NUMBER AR0021865 

 
June 8, 2007 

 
This is to give notice that the Arkansas Department of Environmental Quality, Post Office Box 8913, 
Little Rock, Arkansas 72219-8913 proposes a draft renewal of the permit for which an application was 
received on 09/01/2006 for the following applicant under the National Pollutant Discharge Elimination 
System and the Arkansas Water and Air Pollution Control Act.   
 
City of Eureka Springs   
3174 E. Van Buren 
Eureka Springs, AR  72632 
 
This is a renewal of the existing NPDES discharge permit. 
 
208 PLAN (WATER QUALITY MANAGEMENT PLAN):  The 208 Plan, developed by the ADEQ 
under provisions of Section 208 of the federal Clean Water Act, is a comprehensive program to work 
[...]
 
 

 
 

20. “24-hour composite sample” consists of a minimum of 12 effluent portions collected at 
equal time intervals over the 24-hour period and combined proportional to flow or a 
sample collected at frequent intervals proportional to flow over the 24-hour period. 

21.  “12-hour composite sample” consists of 12 effluent portions, collected no closer 
together than one hour and composited according to flow.  The daily sampling intervals 
shall include the highest flow periods. 

22.  “6-hour composite sample” consists of six effluent portions collected no closer together  
than one hour (with the first portion collected no earlier than 10:00 a.m.) and composited 
according to flow. 

23.  “3-hour composite sample” consists of three effluent portions collected no closer 
together than one hour (with the first portion collected no earlier than 10:00 a.m.) and 
composited according to flow. 

24.  “Treatment works” means any devices and systems used in storage, treatment, 
recycling, and reclamation of municipal sewage and industrial wastes, of a liquid nature 
to implement section 201 of the Act, or necessary to recycle reuse water at the most 
economic cost over the estimated life of the works, including intercepting sewers, sewage 
collection systems, pumping, power and other equipment, and alterations thereof; 
elements essential to provide a reliable recycled supply such as standby treatment units 
and clear well facilities, and any works, including site acquisition of the land that will be 
an integral part of the treatment process or is used for ultimate disposal of residues 
resulting from such treatment. 

25.  “Upset” means an exceptional incident in which there is unintentional and temporary 
noncompliance with technology-based permit effluent limitations because of factors 
beyond the reasonable control of the permittee.  Any upset does not include 
noncompliance to the extent caused by operational error, improperly designed treatment 
facilities, lack of preventive maintenance, or careless of improper operations. 

26.  “For Fecal Coliform Bacteria (FCB)”, a sample consists of one effluent grab portion 
collected during a 24-hour period at peak loads.  For Fecal Coliform Bacteria (FCB) 
report the monthly average as a 30-day geometric mean in colonies per 100 ml. 

27.  “Dissolved oxygen limit”, shall be defined as follows: 
a. When limited in the permit as a minimum monthly average, shall mean the lowest 
acceptable monthly average value, determined by averaging all samples taken during the 
calendar month; 
b. When limited in the permit as an instantaneous minimum value, shall mean that no 
value measured during the reporting period may fall below the stated value. 

28.  The term “MGD” shall mean million gallons per day. 
29.  The term “mg/l “shall mean milligrams per liter or parts per million (ppm). 
30.  The term “µg/l” shall mean micrograms per liter or parts per billion (ppb). 
31.  The term “cfs” shall mean cubic feet per second. 
32.  The term “ppm” shall mean parts per million. 
33.  The term “s.u.” shall mean standard units. 



DRAFT 
Permit Number:  AR0021865 

Page 4 of Part IV 
 
 

 
 

34.  The term “Instantaneous Maximum” when limited in the permit as an instantaneous 
maximum value, shall mean that no value measured during the reporting period may fall 
above the stated value. 

35.  Monitoring and Reporting: 
When a permit becomes effective, monitoring requirements are of the immediate period 
of the permit effective date.  Where the monitoring requirement for an effluent 
characteristic is monthly or more frequently, the Discharge Monitoring Report (DMR) 
shall be submitted by the 25th of the month following the sampling.  Where the 
monitoring requirement for an effluent characteristic is Quarterly, Semi-Annual, Annual, 
or Yearly, the DMR shall be submitted by the 25th of the month following the monitoring 
period end date. 

 
MONTHLY: 
is defined as a calendar month or any portion of a calendar month for monitoring 
requirement frequency of once/month or more frequently.  

 
QUARTERLY: 
(1) is defined as a fixed calendar quarter or any part of the fixed calendar quarter for a 
non-seasonal effluent characteristic with a measurement frequency of once/quarter.  
Fixed calendar quarters are:  January through March, April through June, July through 
September, and October through December; or 
(2) is defined as a fixed three month period (or any part of the fixed three month period) 
of or dependent upon the seasons specified in the permit for a seasonal effluent 
characteristic with a monitoring requirement frequency of once/quarter that does not 
coincide with the fixed calendar quarter.  Seasonal calendar quarters are:  May through 
July, August through October, November through January, and February through April. 

 
SEMI-ANNUAL: 
is defined as the fixed time periods January through June, and July through December (or 
any portion thereof) for an effluent characteristic with a measurement frequency of 
once/6 months or twice/year.  

 
ANNUAL or YEARLY: 
is defined as a fixed calendar year or any portion of the fixed calendar year for an effluent 
characteristic or parameter with a measurement frequency of once/year.  A calendar year 
is January through December, or any portion thereof. 

 
36.   The term “Weekday” means Monday – Friday. 
 
 
 
 
 



DRAFT 
Statement of Basis 

 
for renewal of draft NPDES Permit Number AR0021865 to discharge to Waters of the State 
 
1. PERMITTING AUTHORITY. 
 

The issuing office is:   
 
Arkansas Department of Environmental Quality 
8001 National Drive 
Post Office Box 8913  
Little Rock, Arkansas  72219-8913   

 
2. APPLICANT. 
 

The applicant is:   
 
City of Eureka Springs 
3174 E. Van Buren 
Eureka Springs, AR  72632 

 
3. PREPARED BY. 
 

The permit was prepared by: 
 
Shane Byrum 
NPDES Branch, Water Division 

 
4. DATE PREPARED. 
 

The permit was prepared on 02/07/2007. 
 
5. PREVIOUS PERMIT ACTIVITY. 
 

Effective Date: 12/01/2002 
Modification Date: N/A 
Expiration Date: 11/30/2007 

 
The permittee submitted a permit modification application on 12/28/2005 and renewal 
application on 09/01/2006.  Since the permit expires before the new treatment system is 
scheduled to be completed, it is proposed that the modification be incorporated into the 
reissued NPDES permit and that this permit to be reissued for a 5-year term in accordance 
with regulations promulgated at 40 CFR Part 122.46(a). 

  



DRAFT 
Page 2 of Statement of Basis 

Permit Number:  AR0021865 
  

 
 

6. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION. 
 

The outfalls are located at the following coordinates:  
 

Outfall 001 (old):  Latitude:  36° 25’ 30” Longitude:  93° 44’ 06” 
Outfall 001 (new):  Latitude:  36° 25’ 15” Longitude:  93° 44’ 06” 

 
The receiving waters named:    

 
Leatherwood Creek thence to Table Rock Lake, thence to the White River in Segment 4K of 
the White River Basin.  The receiving stream is a Water of the State classified as a losing 
stream segment,  raw water source for public, industrial, and agricultural water supplies, 
propagation of desirable species of fish and other aquatic life, and other compatible uses. 

 
a. 303(d) LIST AND ENDANGERED SPECIES CONSIDERATIONS. 

 
i. 303(d) List: 

 
The receiving stream (Leatherwood Creek) is not listed on the approved Arkansas 
303(d) list. However; Table Rock Lake is listed on the Missouri 303(d) list for 
nutrients. The State of Missouri Water Quality Standards November 1999 Phosphorus 
rule for Table Rock Lake, 10 CSR 20.7.015(3)(G), states “….. Existing discharges 
with a design flow of 0.1 million gallons per day to 1.0 million gallons per day must 
comply with an effluent limit of 1.0 mg/l of phosphorus as monthly average within 4 
years.  In addition, these facilities must comply with the 0.5 mg/l phosphorus as a 
monthly average within eight years.”  Therefore, a total phosphorus limit has been 
included in this permit at Outfall 001 (new) effective 30 days after start of operation 
of the new treatment system. 

 
ii. Endangered Species: 

 
No comments on the application were received from the U.S. Fish and Wildlife 
Service (USF&WS).  The draft permit and Statement of Basis will be sent to the 
USF&WS for their review. 

 
 
7. OUTFALL AND TREATMENT PROCESS DESCRIPTION. 
 

The following is a description of the facility described in the application: 
  
a. Design Flow:  Outfall 001 (old):  0.7 MGD 

Outfall 001 (new):  0.9 MGD  
 



DRAFT 
Page 3 of Statement of Basis 

Permit Number:  AR0021865 
  

 
 

b. Type of Treatment:   
Outfall 001 (old):  Screening, degritting, primary clarifier, biotower, solids contact and 
reaeration, final clarifier, ultraviolet disinfection, aerobic sludge digestion, and sludge 
press dewatering. 
 
Outfall 001 (new):  Screening, degritting, 2-tank sequencing batch reactor (SBR), post-
aeration, ultraviolet disinfection, aerobic sludge digestion, and sludge press dewatering.  
The primary clarifier and solids contact/reaeration tank from the old treatment process 
will remain on site and used as sludge holding tanks, if necessary, for any extra sludge 
generated due to optional chemical addition for phosphorus removal. 

 
c. Discharge Description:  treated municipal wastewater. 
 

8. ACTIVITY. 
 

Under the standard industrial classification (SIC) code 4952 and North American 
Industry Classification System (NAICS) code of 22132, the applicant's activities are the 
operation of a sewage treatment plant. 

 
9. INDUSTRIAL WASTEWATER CONTRIBUTIONS.  

NO INDUSTRIAL USERS 
 

Currently, it does not appear the permittee receives process wastewater from any 
significant industrial users as defined by 40 CFR Part 403.3(t).  Standard boilerplate 
Pretreatment Prohibitions (40 CFR Part 403.5[b]) and reporting requirements are deemed 
appropriate at this time. 

 
10. SEWAGE SLUDGE PRACTICES. 
 
 Sludge management consists of aerobic digestion of sludge, followed by press dewatering, 

and hauling the dewatered sludge cake to a compost site where it is composted with yard 
waste.  The compost is either given away to the public or land applied at the following 
locations: 

 
Section 31, Township 20 North, Range 25 West, 40 acres 
Section 36, Township 20 North, Range 26 West, 40 acres 

 
11. PERMIT CONDITIONS.   
 

The Arkansas Department of Environmental Quality has made a tentative determination to 
issue a permit for the discharge described in the application.  Permit requirements are based 
on NPDES regulations (40 CFR Parts 122, 124, and Subchapter N), the National 
Pretreatment Regulation in 40 CFR  Part 403 and regulations promulgated pursuant to the 



DRAFT 
Page 4 of Statement of Basis 

Permit Number:  AR0021865 
  

 
 

Arkansas Water and Air Pollution Control Act (Act 472 of 1949, as amended, Ark. Code 
Ann. 8-4-101 et. seq.). 

 
a. Final Effluent Limitations 

 
 Outfall 001(old) - treated municipal wastewater 

 
i. Conventional and/or Toxic Pollutants 
 

 
Discharge Limitations 

 

 
Monitoring Requirements 

Mass 
(lbs/day, 
unless 

otherwise 
specified) 

Concentration 
(mg/l, unless 

otherwise specified) 

 
Effluent Characteristics 

 

Monthly 
Avg. 

Monthly 
Avg. 

7-Day 
Avg. 

 
Frequency 

 
Sample Type 

Flow (MGD) N/A Report Report once/day totalizing 
meter 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 58.4 10.0 15.0 three/month 3-hr composite 

Total Suspended Solids (TSS) 87.6 15.0 22.5 three/month 3-hr composite 
Ammonia Nitrogen (NH3-N)      
(May-Oct) 14.6 2.5 3.8 three/month 3-hr composite 
(Nov-Apr) 29.2 5.0 7.5 three/month 3-hr composite 
Dissolved Oxygen N/A 6.5 (Monthly Avg Min) three/month Grab 

 (colonies/100 ml)   
Fecal Coliform Bacteria (FCB) 

N/A 200 400 three/month Grab 
Nitrate + Nitrite Nitrogen (NO3+NO2-N) 58.4 10.0 15.0 three/month 3-hr composite 
 
pH 

 
N/A 

Minimum 
6.0 s.u. 

Maximum 
9.0 s.u. three/month Grab 

 
ii. Solids, Foam, and Free Oil:    There shall be no discharge of distinctly 

visible solids, scum, or foam of a persistent nature, nor shall there be any 
formation of slime, bottom deposits, or sludge banks. There shall be no visible 
sheen due to the presence of oil (Sheen means an iridescent appearance on the 
surface of the water). 

 



DRAFT 
Page 5 of Statement of Basis 

Permit Number:  AR0021865 
  

 
 

b. Final Effluent Limitations 
 

 Outfall 001 (new) - treated municipal wastewater 
 

i. Conventional and/or Toxic Pollutants 
 

 
Discharge Limitations 

 

 
Monitoring Requirements 

Mass 
(lbs/day, 
unless 

otherwise 
specified) 

Concentration 
(mg/l, unless 

otherwise specified) 

 
Effluent Characteristics 

 

Monthly 
Avg. 

Monthly 
Avg. 

7-Day 
Avg. 

 
Frequency 

 
Sample Type 

Flow (MGD) N/A Report Report once/day totalizing 
meter 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 75.1 10.0 15.0 three/month 3-hr composite 

Total Suspended Solids (TSS) 112.6 15.0 22.5 three/month 3-hr composite 
Ammonia Nitrogen (NH3-N)      
(April) Report Report 3.9 three/month 3-hr composite 
(May-Oct) 18.8 2.5 3.8 three/month 3-hr composite 
(Nov-Mar) 37.6 5.0 7.5 three/month 3-hr composite 
Dissolved Oxygen N/A 6.5 (Monthly Avg Min) three/month Grab 

 (colonies/100 ml)   
Fecal Coliform Bacteria (FCB) 

N/A 200 400 three/month Grab 
Nitrate + Nitrite Nitrogen (NO3+NO2-N) 75.1 10.0 15.0 three/month 3-hr composite 
Total Phosphorus 7.5 1.0 2.0 three/month 3-hr composite 
 
pH 

 
N/A 

Minimum 
6.0 s.u. 

Maximum 
9.0 s.u. three/month Grab 

 
ii. Solids, Foam, and Free Oil:    There shall be no discharge of distinctly 

visible solids, scum, or foam of a persistent nature, nor shall there be any 
formation of slime, bottom deposits, or sludge banks. There shall be no visible 
sheen due to the presence of oil (Sheen means an iridescent appearance on the 
surface of the water). 

 
 



DRAFT 
Page 6 of Statement of Basis 

Permit Number:  AR0021865 
  

 
 

12. BASIS FOR PERMIT CONDITIONS. 
 

The following is an explanation of the derivation of the  conditions of the draft permit and 
the reasons for them or, in the case of notices of intent to deny or terminate, reasons 
suggesting the tentative decisions as required under 40 CFR Part 124.7 (48 FR 1413, April 1, 
1983). 

 
Technology-Based Versus Water Quality-Based Effluent Limitations And Conditions 

 
Following regulations promulgated at 40 CFR Part 122.44 (1)(2)(ii), the draft permit limits 
are based on either technology-based effluent limits pursuant to 40 CFR Part 122.44 (a) or on 
State water quality standards and requirements pursuant to 40 CFR Part 122.44 (d), 
whichever are more stringent. 
 
a. Anti-backsliding 
 
The proposed permit is consistent with the requirements to meet Anti-backsliding provisions 
of the Clean Water Act (CWA), Section 402(o) [40 CFR 122.44(l)(i)(A)], which state in part 
that final effluent limitations for reissuance permits must be as stringent as those in the 
previous permit, unless material and substantial alternations or additions  to the permitted 
facility occurred after permit issuance which justify the application of a less stringent effluent 
limitations.   
 
The proposed permit maintains the requirements of the previous permit.  
 

 
b. Technology-Based Effluent Limitations And/Or Conditions 

 
i. The permit must at least comply with 40 CFR Part 133 (Secondary Treatment 

Regulation) when applicable. 
 
ii. Phosphorus Limitations: 
 

The receiving stream (Leatherwood Creek) is not listed on the approved Arkansas 
303(d) list. However; Table Rock Lake is listed on the Missouri 303(d) list for 
nutrients. The State of Missouri Regulation effective November 1999 states “….. 
Existing discharges with a design flow of 0.1 million gallons per day to 1.0 million 
gallons per day must comply with an effluent limit of 1.0 mg/l of phosphorus as 
monthly average within 4 years.  In addition, these facilities must comply with the 0.5 